VacSite.com
    VacSite.com
 
    VacSite.com
   


Veteran Owned

Bissell BGUPRO12T Upright Vacuum Parts

Bissell BGUPRO12T Upright Vacuum Parts

Locate the item you need in the diagram,
then click it in the list of products below.
(you can also search/filter products just beneath diagram image)

Bissell BGUPRO12T Upright Vacuum Parts
#ImageProduct codeProduct name
1

002V-86.2002.0HANDLE CASTER
2

002V-86.1002.0HANDLE CASTER SHAFT
3

002V-86.0002.19HANDLE (LEFT)
4

002V-2037787HANDLE GRIP
5

002V-86.0001.19HANDLE (RIGHT)
6

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
7

002V-86.2003.32SOFT TOUCH HANDLE GRIP
8

002V-86.1003.0SCREW M5 X 43
9

002V-73.0004.1SCREW PARKER 2.9 X 16
10

002V-73.0006.8CLIP FIXATION FOR CAS/YELLOW CABLE
11

002V-86.1009.0SCREW M5 X 30
12

002V-86.1001.0ALUMINUM HANDLE TUBE
13

002V-86.1004.0NUT M5 (BLACK)
14

002V-86.0030.8CABLE HOOK SHAFT
15

002V-86.0031.8CABLE HOOK
16

002V-88.2001.0HOSE 35MM
17

002V-88.0001.01HOSE CONNECTOR (LEFT)
18

002V-88.0001.02HOSE CONNECTOR (RIGHT)
19

002V-2037816UPHOLSTERY TOOL BRISTLE
19

002V-02.0031.0/01UPHOLSTERY TOOL WITHOUT BRISTLE ABS 32MM
20

002V-88.0006.0TOOL ADAPTER 35 - 32MM
21

002V-2037817CREVICE TOOL 32MM 177MM ABS
22

002V-2037783THUMB SCREW 5 X 20
23

002V-2037764CABLE RESTRAINT CABLE SIDE
24

002V-03.0038.0CABLE RESTRAINT CAN SIDE
25

002V-03.0040.0METAL RING DIAMETER 30MM
26

002V-88.0020.39TOP HANDLE HOSE CONNECTOR
27

002V-2032593BAG FULL INDICATOR TOP COVER
28

002V-87.3001.0MAIN CABLE
29

002V-02.0025.1/1HOSE CLIP
30

002V-20378113 PRONG INLET RECEPTACLE
31

002V-20378214 PRONG POWER SWITCH
32

002V-87.1011.0SCREW M5 X 55 SELF TAPPED
33

002V-87.0003.39CARRY HANDLE BACK
34

002V-87.0007.0FRONT DOOR ALIGNMENT SLOT
35

002V-04.0048.0NUT M5 NYLON
36

002V-04.0018.1SPRING 12 X 0.6
37

002V-87.0031.8PAPER BAG SENSOR BRACKET
38

002V-04.0017.0SCREW M5 X 26
39

002V-87.2009.0SOFT TOUCH BACK HANDLE
40

002V-85.1025.0SCREW M4 X 20 SELF TAPPED
41

002V-87.0009.0BACK HANDLE
42

002V-85.1025.0SCREW M4 X 20 SELF TAPPED
43

002V-2037786SPRING PLATE FOR HEIGHT ADJUSTMENT
44

002V-87.0018.8ALUMINUM HANDLE TUBE CLIP PLATE
45

002V-87.0016.8WAND LOCK
46

002V-88.0020.0HOSE CONNECTOR
47

002V-02.0025.1/1HOSE CLIP
48

002V-88.2002.0FELT EVA ID 35 - OD 47 X 2.5MM
49

002V-2037781WAND CLICK PART
50

002V-2037797POWDER COATED WAND WITH YELLOW BUTTON
50A.

002V-P.88.1001.0WAND, HANDLE GRIP
51

002V-00.0104.0SCREW M4 X 8 SELF TAPPED
52C.

002V-P.88.0003.0WAND HANDLE COMPLETE (49,50,51,52,53 &54)
52

002V-88.0004.0WAND HANDLE (TOP)
53

002V-88.0005.0WAND HANDLE (BOTTOM)
54

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
55

002V-00.0020.0SCREW 3.5 X 16
56

002V-77.0024.8WIZZO TOP COVER
57

002V-77.0019.01WIZZO TOP SEALING RING
58

002V-77.0029.1WIZZO SOUND DETECTOR
59

002V-77.0030.0WIZZO SPRING PLATE
60

002V-77.0025.01WIZZO LOWER SEALING RING
61

002V-77.0028.0WIZZO INNER FRAME
62

002V-77.0026.0WIZZO SPRING COVER
63

002V-77.0029.21SPRING 36 X 22.9 X .9MM
64

002V-77.0027.0WIZZO OUTER CAN
65

002V-87.0005.39REAR BODY
66

002V-87.0015.39CABLE COVER
67

002V-87.1007.0SCREW M3.5 X 15 SELF TAPPED
68

002V-87.2013.0SEALING RING 3MM
69

002V-2037782POWER CORD
70

002V-87.0017.8PAPER BAG TUBE HOLDER
71

002V-87.2012.0SEALING RING 1.5MM
72

002V-87.0006.8PAPER BAG HOLDER PUSH HANDLE
73

002V-2037799STANDARD FILTER (BLACK)
74

002V-87.2003.0RUBBER FILTER CASSETTE
75

002V-87.2001.0FRONT DOOR SEAL
76

002V-87.2001.32RUBBER CARRY HANDLE
77

002V-87.0004.39CARRY HANDLE FRONT
78

002V-87.0100.0DOOR RELEASE LEVER
79

002V-87.0200.39FRONT DOOR
80

002V-00.0104.0SCREW M4 X 8 SELF TAPPED
81

002V-87.0020.0REAR BODY LITTLE COVER
82

002V-87.2011.0RUBBER STOPPER
83

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
84

002V-87.1012.0SENSOR FILTER SPRING BRACKET
85

002V-87.0019.8SENSOR FILTER BRACKET
86

002V-85.1018.0SCREW M4 X 14 SELF TAPPED
87

002V-87.1018.0SPRING PLATE
88

002V-87.0013.0STEEL WIRE FIXATION REAR
89

002V-87.1017.0PRESSION V SPRING
90

002V-87.1004.0STEEL WIRE RELEASE REAR
91

002V-87.0012.0STEEL WIRE FIXATION FRONT
92

002V-2037820PARK RELEASE PEDAL
93

002V-87.1005.0BACK LOWER RELEASE HANDLE SPRING
94

002V-87.2007.0CONTACT BLOCK COVER
95

002V-85.0035.0WIRE CONNECTOR HOUSING
96

002V-2037789SWIVEL BASE
97

002V-87.1003.0INFEROANTERIOR RELEASE SHAFT
98

002V-87.1002.0STEEL WIRE RELEASE
99

002V-87.0011.0QUICK RELEASE HANDLE
100

002V-87.2005.0FELT SWIVEL BASE
101

002V-87.2006.0FELT SWIVEL NECK
102

002V-87.2010.0FELT 23.5 X 9.5 X 4MM
103

002V-85.1009.0SUPPORT BRACKET
104

002V-85.1036.0COPPER BUSHING SUPPORT BRACKET
105

002V-85.1040.2SPRING SUPPORT BRACKET
106

002V-85.1039.0SCREW M5 COIN HEAD
107

002V-85.0005.996TRANSPARENT NAME CARD COVER
108

002V-88.4011.0NAME CARD
109

002V-85.0006.19FILTER BRACKET
110

002V-2037813FELT AIR OUTLET FILTER
111

002V-85.0004.19BRUSH COVER HOUSING
112

002V-85.2011.01FELT 188 X 4.5 X 3MM
113

002V-85.2011.02FELT 80 X 6 X 3MM
114

002V-85.0040.996LED LIGHT COVER
115

002V-2037790HEIGHT ADJUSTMENT KNOB
116

002V-85.2007.0CLUTCH TO ROLLER BELT (PRIOR JUNE 2012)
116

002V-85.2007.1CLUTCH TO ROLLER BELT (POST JUNE 2012)
117

002V-85.0030.0GEAR 16X FOR CLUTCH PA 50%
118

002V-85.0034.0BEARING COVER
119

002V-85.1014.0BEARING 686 DDU NSK
120

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
121

002V-85.0033.0CLUTCH GEAR COVER
122

002V-2037808CLUTCH GEAR 60X
123

002V-85.1013.0CLUTCH MAGNET
124

002V-85.1025.0SCREW M4 X 20 SELF TAPPED
125

002V-2037805MAIN PCB BOARD 52 X 100.5 X 5MM
126

002V-85.3005.0LED LIGHT WITH PCB BOARD
127

002V-85.1004.0ADJUSTABLE WHEEL SPRING SHAFT
128

002V-85.0009.0HOUSING HEIGHT ADJUSTMENT CLIP PLATE
129

002V-87.1007.0SCREW M3.5 X 15 SELF TAPPED
130

002V-2037802WIRE FIXATION BRACKET
131

002V-2037818MOTOR TO CLUTCH BELT
132

002V-2037807MOTOR GEAR 14 X PA6
133

002V-2037794BRUSH HOUSING (BLACK)
134

002V-85.0003.8BOTTOM COVER
135

002V-85.1031.0BOTTOM COVER SPRING
136

002V-85.0011.390BUMPER
137

002V-85.1015.0SCREW M3 X 15 SELF TAPPED
138

002V-85.1016.0CASTOR HEAT TREATED SHAFT
139

002V-85.1049.0BEARING 635ZZ
140

002V-85.0037.32REAR CASTOR
141

002V-85.1032.0STEEL WASHER (BLACK)
142

002V-85.1034.0E-CIRCLE CLIP
143

002V-14.1401.5STAR LOCK 6MM
144

002V-85.0038.32FRONT CASTOR
145

002V-85.1003.0SCREW M5 X 40 SELF TAPPED
146

002V-85.1005.0SHAFT HEIGHT ADJUSTMENT
147

002V-14.0101.0FRONT CASTER SHAFT FIX PLATE
148

002V-85.1035.0SCREW M3 X 10 SELF TAPPED
149

002V-85.0015.0BRUSH ROLLER BRACKET (RIGHT)
150

002V-85.1007.0BRUSH ROLLER BEARING 698Z
151

002V-85.0018.0BRUSH ROLLER BEARING COVER (LEFT)
152C.

002V-2037815BRUSH ROLLER COMPLETE (149,150,151,153,154,207,208 & 209)
152

002V-85.0013.0BRUSH ROLLER
153

002V-14.1401.5STAR LOCK 6MM
154

002V-85.0019.0BRUSH ROLLER GEAR (RIGHT)
155

002V-85.0014.0BRUSH ROLLER BRACKET LEFT
156

002V-2037804BRUSH HOUSING BOTTOM PLATE
157

002V-85.1023.0STEEL WIRE
158

002V-85.1001.0BRUSH PROTECTOR
159

002V-85.1001.1BRUSH PROTECTOR RUBBER STRIP
160

002V-85.1043.0BOTTOM PLATE COIN NUT
161

002V-85.1002.0SCREW M3.5 X 8 COUNTERSUNK SELF TAPPED
162

002V-85.1025.0SCREW M4 X 20 SELF TAPPED
163

002V-2037793MOTOR COVER BLACK (RIGHT)
164

002V-85.0010.0PARK HEIGHT BRACKET
165

002V-85.1006.0SPRING FOR PARK BRACKET
166

002V-85.1033.0SHAFT FOR PARK HEIGHT BRACKET
167

002V-85.1018.0SCREW M4 X 14 SELF TAPPED
168

002V-85.0028.19MOTOR COVER TOP (OUTSIDE)
169

002V-85.2015.0FELT 145 X 10 X 7MM
170

002V-85.0026.0MOTOR COVER TOP (INSIDE)
170B.

002V-85.0025.0MOTOR COVER BOTTOM (INSIDE)
171

002V-00.0121.0SCREW M4 X 10 CROSSHEAD SELF TAPPED
172

002V-85.2005.0MOTOR RUBBER RING 130 X 9.5 X 7MM
173

002V-2037806MOTOR 1000 WATT
174

002V-85.2006.0RUBBER PAD TOP OF MOTOR
175

002V-85.2016.0FELT 100 X 10 X 7MM
176

002V-85.0027.19MOTOR COVER BOTTOM (OUTSIDE)
177

002V-87.1007.0SCREW M3.5 X 15 SELF TAPPED
178

002V-85.2004.0SEAL SUPPORT ID 43 - OD 55 X 4MM
179

002V-85.2013.0FELT ID 60.5MM - OD 84MM X 3MM
180

002V-85.2012.0FELT ID 94.5MM - OD 130MM X 3MM
181

002V-2037801AIR INTAKE SUPPORT (RIGHT)
182

002V-85.2010.0MOTOR COVER & SUPPORT PLATE RUBBER RING
183

002V-85.2014.0FELT ID 70MM - OD 123MM X 2MM
184

002V-85.0036.0HOUSING INLET WIRE CONNECTOR
185

002V-85.0022.0SWIVEL OUTLET
186

002V-2037800SWIVEL INLET
187

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
188

002V-00.0105.0SCREW M4 X 10 CROSSHEAD SELF TAPPED BL-NI
189

002V-85.0039.0SWIVEL BUSHING
190

002V-85.0020.0AIR INTAKE SUPPORT PLATE (LEFT)
191

002V-88.2002.0FELT EVA ID 35 - OD 47 X 2.5MM
192

002V-87.1008.0SCREW M3.5 X 30 SELF TAPPED
193

002V-85.1035.0SCREW M3 X 10 SELF TAPPED
194

002V-87.2008.0RUBBER 75 X 38.5 X 3MM
195

002V-85.1008.0SCREW M3 X 12 SELF TAPPED
196

002V-85.1015.0SCREW M3 X 15 SELF TAPPED
197

002V-87.1009.0SCREW M5 X 25 SELF TAPPED
198

002V-85.1030.0V-SPRING
199

002V-85.2003.01FELT 45 X 20 X 2MM
200

002V-85.2003.0FELT 57.5 X 44 X 2MM
201

002V-85.2009.0BASE FELT FOR BRUSH UNIT
202

002V-85.2009.01FELT WHITE LEFT FOR BRUSH UNIT
203

002V-85.2009.02FELT WHITE RIGHT FOR BRUSH UNIT
204

002V-85.2001.02FELT 106 X 2.8 X 1.66MM
205

002V-85.2001.01FELT STRIP (EVA) 236 X 1.6 X 2.8MM
206

002V-85.3007.0MAIN WIRE BRUSH HOUSING 600MM
207

002V-85.1047.0BEARING 626ZZ NSK
208

002V-85.0019.01END CAP (LEFT)
209

002V-85.0045.0BRUSH ROLLER SLEEVE BRACKET (LEFT)
210

002V-11.0104.0FIBER RING 11 X 4.5 X 1
211

002V-85.1030.0V-SPRING
212

002V-05.0077.2RFI HOOV WITH TERM
213

002V-85.1018.0SCREW M4 X 14 SELF TAPPED
214

002V-04.0030.033P CONNECTION BRACKET
215

002V-85.3006.0HOUSING INLET WIRE CONNECTOR 18AWG
216

002V-85.3004.0GRAY WIRE 400MM ISOLATION
217

002V-85.0044.2THERMAL SWITCH 110C
218

002V-S.02.0040.0/1DUSTING BRUSH (NOT SHOWN)
W1

002V-'2037782POWER CORD
W2

002V-20378113 PRONG INLET RECEPTACLE
W3

002V-87.3001.0MAIN CABLE
W4

002V-20378214 PRONG POWER SWITCH
W5

002V-04.0010.9PAPER BAG FULL INDICATOR
W6

002V-85.0035.0WIRE CONNECTOR HOUSING
W7

002V-S.85.3006.0MAIN WIRE OUTLET 18 AWG WITH T-CONNECTOR
W8

002V-04.0030.033P CONNECTION BRACKET
W9

002V-05.0077.2RFI HOOV WITH TERM
W10

002V-85.3007.0MAIN WIRE BRUSH HOUSING 600MM
W11

002V-2037805MAIN PCB BOARD 52 X 100.5 X 5MM
W12

002V-85.3005.2WIRE 450MM SHIELDING
W13

002V-85.3005.0LED LIGHT WITH PCB BOARD
W14

002V-85.0044.2THERMAL SWITCH 110C
W15

002V-85.3004.0GRAY WIRE 400MM ISOLATION
W16

002V-2037785MOTOR 1000 WATT

 

Bissell Commercial Logo

 

 

 

 

 

Need assistance? Click here!

Loading...